
PARTS INCLUDED:

QTY DESCRIPTION

1 REAR DOORS (PAIR)

1 DOOR CHECK STRAPS (SET OF 2)

2 3/8”X 1” HEX BOLT

2 3/8” HEX NUT

2 3/8” LOCK WASHER

2 3/8” FLAT WASHER




